



AADCO Testing & Research Laboratory Pvt. Ltd.

F-28, Bulandshahar Road, Indl. Area, Ghaziabad-201009

aadcolab@gmail.com www.aadcolab.com 8851104033, 9555443495

0120-4265545 aadco_testing

CIN No.: U85100UP2014PTC063882

This report is not valid/authentic without the QR code

Issued to:

Assistant Engineer(E)-1
Central Public Works Department
ESIC Project Division
Gate No. 2, Type-4 Quarter, 1st Floor,
Survey No. 689-690, Bibwewadi, Pune-37



ATRL/QSF-1002

Report No.: 20250430GEN33980

Date of Issue: 02.05.2025

Date of Receipt: 30.04.2025

Reference No:- 54(1)/AEEH/PUNE/2025/41मई

Date:- 18.02.2025

Page No.: 01 of 01

Sample Description (as described by client): GI Cable Tray (300x50mm),

Marks: Construction of 500 Bodded Hospital Including 50 Super Specialty beds for ESIC at Bibwewadi, Pune, Maharashtra.

Agmt. No.: 01/EE&SM(C)SE CUM PD/PUNE/2022-23

Agency Name:- Dee Vee Projects Limited,

Sample given: By Client

Discipline/Group: Chemical/ Metal and alloys and

Chemical/Metallic Coating and Treatment Solution

Testing Performed: Laboratory.

Sample Condition: Ok

TEST REPORT

S. No.	Test (with unit of measurement)	Test Result	Test Method
Chemical Test			
1.	Carbon, %	0.05	ASTM E-415: 2021
2.	Manganese, %	0.10	ASTM E-415: 2021
3.	Phosphorus, %	0.010	ASTM E-415: 2021
4.	Sulphur, %	0.005	ASTM E-415: 2021
Coating Test			
1.	Mass of zinc coating, (gm/m ²)	1253	IS 6745: 1972

Note: Any deviation from the standard test method/Specification: Nil

Environment Condition: Testing has been carried out at environmental conditions of relevant standard.

*** END OF REPORT***

Date of Starting: 30.04.2025

Date of Completion: 02.05.2025

ULR No.: TC800625000003875F



Auth. Signatory

***Terms & Conditions:**

1. Total liability of our laboratory is limited to the involved amount. No liability will be accepted after the sample is taken back.
2. The result listed refer only to the tested samples and applicable Parameters, Endorsement of product is neither inferred nor implied.
3. The sample description is not verified in all cases and is given "As Described by Customers" Sample not drawn by us an Analysts conducted on "As received basis" unless specified otherwise.
4. Sample will be destroyed after 30 days from the date of reporting unless instructed otherwise.
5. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
6. This report is not to be reproduced wholly or in parts and can not be used as an evidence in a court of law and shall not be used in advertising media without the permission of the CEO in writing.
7. This report is not valid/authentic without the QR code.



MSME
सूक्ष्म, लघु एवं मध्यम उद्यम
MICRO, SMALL & MEDIUM ENTERPRISES

UDYAM-UP-29-0054687



AADCO Testing & Research Laboratory Pvt. Ltd.

F-28, Bulandshahar Road, Indl. Area, Ghaziabad-201009

aadcolab@gmail.com www.aadcolab.com 8851104033, 9555443495

0120 - 4265545 aadco_testing

CIN No.: U85100UP2014PTC063882

This report is not valid/authentic without the QR code

Issued to:

Assistant Engineer(E)-1
Central Public Works Department
ESIC Project Division
Gate No. 2, Type-4 Quarter ,1st Floor,
Survey No. 689-690, Bibwewadi,Pune-37



ATRL/QSF-1002

Report No.: 20250430GEN33980A

Date of Issue: 02.05.2025

Date of Receipt: 30.04.2025

Reference No:- 54(1)/AEEH/PUNE/2025/41- मई

Date:- 18.02.2025

Page No.: 01 of 01

Sample Description (as described by client): GI Cable Tray (300x50mm),

Marks: Construction of 500 Bodded Hospital Including 50 Super Specialty beds for ESIC at Bibwewadi, Pune, Maharashtra.

Agmt. No.: 01/EE&SM(C)SE CUM PD/PUNE/2022-23

Agency Name:- Dee Vee Projects Limited,

Sample given: By Client

Sample Condition: Ok

Testing Performed: Laboratory.

TEST REPORT

S. No.	Test (with unit of measurement)	Test Result	Test Method
A	Physical Test		
1.	Tensile Strength (MPa)	326	IS 1608 (P-1): 2022
2.	Yield Stress (MPa)	225	IS 1608 (P-1): 2022
3.	Elongation, % (GL-50)	26.6	IS 1608 (P-1): 2022
4.	Bend Test	The test piece withstood the bend test without peeling or flaking of zinc coating and no crack or fracture of base metal.	IS 277:2018
5.	Dimension Test		
	(i) Width (mm)	301	ATRL/WI/MECH/GEN/006:2022
	(ii) Thickness (mm)	1.60	ATRL/WI/MECH/GEN/006:2022
	(iii) Depth (mm)	50.10	ATRL/WI/MECH/GEN/006:2022

Note: Any deviation from the standard test method/Specification: Nil

Environment Condition: Testing has been carried out at environmental conditions of relevant standard.

*** END OF REPORT***

Date of Starting: 30.04.2025

Date of Completion: 02.05.2025



Auth. Signatory

*Terms & Conditions:

- Total liability of our laboratory is a limited to the invoiced amount. No liability will be accepted after the sample is taken back.
- The result listed refer only to the tested samples and applicable Parameters, Endorsement of product is neither Inferred nor implied.
- The sample description is not verified in all cases and is given "As Described by Customers" Sample not drawn by us an Analysts conducted on "As received basis" unless specified otherwise.
- Sample will be destroyed after 30 days from the date of reporting unless instructed otherwise.
- Any complaints about this report should be communicated in writing within 7 days of issue of this report.
- This report is not to be reproduced wholly or in parts and can not be used as an evidence in a court of law and shall not be used in advertising media without the permission of the CEO in writing.
- This report is not valid/authentic without the QR code.



सूक्ष्म, लघु एवं मध्यम उद्यम
MICRO, SMALL & MEDIUM ENTERPRISES

UDYAM-UP-29-0054687